



SUCCESS BY QUALITY

Entwicklungs- und Prüflabor Holztechnologie GmbH
Zellescher Weg 24 · 01217 Dresden · Germany
www.eph-dresden.de



Deutsche
Akkreditierungsstelle
D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

T E S T C E R T I F I C A T E

ST-19-08-12-03

- Product:** Resilient floor covering "PVC coated with UV PU Siegel"
- Client:** Dr. Schutz GmbH
Steinbrinksweg 30
31840 Hessisch Oldendorf
- Order:** Determination of chemical resistance according to
DIN 68861-1:2011 and EN 12720: 2014, Level of use (LU) 1B
- Test report:** 2719311
- Test result:** The tested resilient floor covering "PVC coated with UV PU Siegel"
meets the requirements of the Level of use (LU) 1B according to DIN 68861-1:2011
except for the test agents mustard and onion.

Dresden, 12.08.2019

Head of laboratory



Engineer in charge